



**BUREAU
VERITAS**

CHL FOAM INDUSTRIES SDN. BHD.

Technical Report: (1218)010-0011
Date Received: January 10, 2018

Initial Report Date: January 15, 2018
Page 1 of 3

YULIZA ZAINAL
CHL FOAM INDUSTRIES SDN. BHD.
NO.10 TOPAZ INDUSTRIAL CENTRE,
AL75 LOT 2362, KAMPUNG BARU SUNGAI BULOH,
40160 SHAH ALAM, SELANGOR,
THAILAND

Sample Description:	FOAM SUBMITTED (D-25FR)		
Manufacturer:	/	PO No.:	/
Buyer:	/	Style:	/
Country of Origin:	/	Country of Destination:	/
Color:	/	SKU No.:	/
Test Requested:	CALIFORNIA TECHNICAL BULLETIN 117:2013 SECTION III - FLAMMABILITY OF RESILIENT FILLING MATERIAL TEST	UPC Code:	/
Previous Report No.:	/	Lot No.:	/

EXECUTIVE SUMMARY:

The sample(s) **MEETS** the following requirement(s):

- California Technical Bulletin CA TB117: 2013 Section III – Flammability of Resilient Filling Material Test

TECHNICAL QUESTIONS Wong Kok Leong
(607) 558 7266
kok-leong.wong@sg.bureauveritas.com

GENERAL INFORMATION Evon Chong
(607) 558 7266
evon.chong@sg.bureauveritas.com

PREPARED BY ENGINEER Siti Dzulaiha

SIGNATURE Bureau Veritas CPS Sdn Bhd

Wong Kok Leong
Hardlines Department





**BUREAU
VERITAS**

CHL FOAM INDUSTRIES SDN BHD
Technical Report: **(1218)010-0011**
Initial Report Date: January 15, 2018
Page 2 of 3

TEST RESULTS:

Flammability of Resilient Filling Material Test

Test Method : California Technical Bulletin CA TB 117-2013 Section III

Tested Item(s) : Foam (D-25FR)

RESULT FOR INITIAL TEST:

SPECIMEN	TRANSITION TO OPEN FLAMING	SMOLDERING	CHAR LENGTH (IN)
1	N	N	0.9
2	N	N	1.2
3	N	N	0.9

OVERALL RATING:

PASS

Note / Key:

Y=Yes
DATA = Record data only

N=No
NA = Not Applicable

P=Pass
NR= Not requested

F=Fail
NT=Not Tested





**BUREAU
VERITAS**

CHL FOAM INDUSTRIES SDN BHD
Technical Report: **(1218)010-0011**
Initial Report Date: January 15, 2018
Page 3 of 3

